

2024 Medicare Advantage \$0 Copay Drug List

Current as of January 1st, 2024

Medications to help keep you healthy

Brand New Day provides certain medications for a \$0 copay.

To receive these medications, you need to:

- Have a prescription from a licensed health provider
- Fill your prescription at an in-network pharmacy

Table key	
<ul style="list-style-type: none"> • QL: Quantity limit • EA: Each dosage unit (tablet, capsule, or bottle) 	<ul style="list-style-type: none"> • ORAL: Taken by mouth • OPHTHALMIC: For the eye



Don't see your medication or have questions?
We can help! Call 1-877-621-8798.

Diabetes	
glimepiride oral tablet 1 mg	QL (240 EA per 30 days)
glimepiride oral tablet 2 mg	QL (120 EA per 30 days)
glimepiride oral tablet 4 mg	QL (60 EA per 30 days)
glipizide oral tablet 5 mg	QL (240 EA per 30 days)
glipizide oral tablet 10 mg	QL (120 EA per 30 days)
glipizide extended release (ER) or XL oral tablet 2.5 mg	QL (240 EA per 30 days)
glipizide extended release (ER) or XL oral tablet 5 mg	QL (120 EA per 30 days)
glipizide extended release (ER) or XL oral tablet 10 mg	QL (60 EA per 30 days)
glipizide/metformin oral tablet 2.5-250 mg	QL (240 EA per 30 days)
glipizide/metformin oral tablet 2.5-500 mg, 5-500 mg	QL (120 EA per 30 days)
metformin oral tablet 500 mg	QL (150 EA per 30 days)
metformin oral tablet 850 mg	QL (90 EA per 30 days)
metformin oral tablet 1,000 mg	QL (75 EA per 30 days)

metformin extended release (Glucophage XR) oral tablet 500 mg	QL (120 EA per 30 days)
metformin extended release (Glucophage XR) oral tablet 750 mg	QL (60 EA per 30 days)
pioglitazone oral tablet 15 mg, 30 mg, 45 mg	QL (30 EA per 30 days)

Blood pressure

amlodipine oral tablet 2.5 mg, 5 mg, 10 mg
amlodipine/benazepril oral capsule 2.5-10 mg, 5-10 mg, 5-20 mg, 10-20mg, 5-40 mg, 10-40 mg
amlodipine/olmesartan oral tablet 5-20mg, 10-20mg, 5-40mg, 10-40mg
amlodipine/valsartan oral tablet 5-160 mg, 10-160 mg, 5-320 mg, 10-320 mg
atenolol oral tablet 25 mg, 50 mg, 100 mg
benazepril oral tablet 5 mg, 10 mg, 20 mg, 40 mg
benazepril/hydrochlorothiazide oral tablet 5-6.25 mg, 10-12.5 mg, 20-12.5 mg, 20-25 mg
bisoprolol/hydrochlorothiazide oral tablet 2.5-6.25mg, 5-6.25mg, 10-6.25mg
candesartan oral tablet 4mg, 8mg, 16mg, 32mg
captopril oral tablet 12.5mg, 25mg
carvedilol oral tablet 3.125 mg, 6.25 mg, 12.5 mg, 25 mg
clonidine oral tablet 0.1 mg, 0.2 mg, 0.3 mg
enalapril/hydrochlorothiazide oral tablet 5-12.5 mg, 10-25 mg
enalapril oral tablet 2.5 mg, 5 mg, 10 mg, 20 mg
fosinopril oral tablet 10 mg, 20 mg, 40 mg
fosinopril/hydrochlorothiazide oral tablet 10-12.5mg, 20-12.5mg
furosemide oral tablet 20 mg, 40 mg, 80 mg
hydrochlorothiazide oral capsule 12.5 mg
hydrochlorothiazide oral tablet 12.5 mg, 25 mg, 50 mg
indapamide oral tablet 1.25 mg, 2.5 mg
irbesartan/hydrochlorothiazide oral tablet 150-12.5 mg, 300-12.5 mg
irbesartan oral tablet 75 mg, 150 mg, 300 mg
isosorbide mononitrate oral tablet 10 mg, 20 mg
isosorbide mononitrate extended-release oral tablet 30 mg, 60 mg, 120 mg
lisinopril/hydrochlorothiazide oral tablet 10-12.5 mg, 20-12.5 mg, 20-25 mg
lisinopril oral tablet 2.5 mg, 5 mg, 10 mg, 20 mg, 30 mg, 40 mg
losartan/hydrochlorothiazide oral tablet 50-12.5 mg, 100-12.5 mg, 100-25 mg
losartan oral tablet 25 mg, 50 mg, 100 mg
metoprolol succinate extended-release oral tablet 25 mg, 50 mg, 100 mg, 200 mg
metoprolol tartrate oral tablet 25 mg, 37.5mg, 50 mg, 75mg, 100 mg
moexipril oral tablet 7.5 mg, 15 mg
olmesartan/hydrochlorothiazide oral tablet 20-12.5 mg, 40-12.5 mg, 40-25 mg
olmesartan oral tablet 5 mg, 20 mg, 40 mg
perindopril oral tablet 2 mg, 4 mg, 8 mg
propranolol oral tablet 10 mg, 20 mg, 40 mg, 60 mg, 80 mg

quinapril/hydrochlorothiazide oral tablet 10-12.5 mg, 20-12.5 mg, 20-25 mg
quinapril oral tablet 5 mg, 10 mg, 20 mg, 40 mg
ramipril oral tablet 1.25 mg, 2.5 mg, 5 mg, 10 mg
spironolactone oral tablet 25 mg, 50 mg, 100 mg
trandolapril oral tablet 1 mg, 2 mg, 4 mg
triamterene/hydrochlorothiazide oral capsule 37.5-25 mg
triamterene/hydrochlorothiazide oral tablet 37.5-25 mg, 75-50 mg
valsartan/hydrochlorothiazide oral tablet 80-12.5 mg, 160-12.5 mg, 160-25 mg, 320-12.5 mg, 320-25 mg
valsartan oral tablet 40 mg, 80 mg, 160 mg, 320 mg
verapamil oral tablet 40 mg, 80 mg, 120 mg

Cholesterol

atorvastatin oral tablet 10 mg, 20 mg, 40 mg, 80 mg	QL (30 EA per 30 days)
gemfibrozil oral tablet 600 mg	
lovastatin oral tablet 10 mg	QL (30 EA per 30 days)
lovastatin oral tablet 20 mg, 40 mg	QL (60 EA per 30 days)
pravastatin oral tablet 10 mg, 20 mg, 40 mg, 80 mg	QL (30 EA per 30 days)
rosuvastatin oral tablet 5 mg, 10 mg, 20 mg, 40 mg	QL (30 EA per 30 days)
simvastatin oral tablet 5 mg, 10 mg, 20 mg, 40 mg, 80 mg	QL (30 EA per 30 days)

Mental health

citalopram oral tablet 10 mg, 20 mg, 40 mg	QL (30 EA per 30 days)
escitalopram oral tablet 5 mg, 10 mg, 20 mg	QL (30 EA per 30 days)
fluoxetine oral capsule 10 mg	QL (30 EA per 30 days)
fluoxetine oral capsule 20 mg	QL (90 EA per 30 days)
fluoxetine oral capsule 40 mg	QL (60 EA per 30 days)
lithium carbonate oral capsule 150 mg, 300 mg, 600 mg	
lithium carbonate oral tablet 300 mg	
lithium carbonate ER tablet 300 mg, 450 mg	
risperidone oral tablet 0.25 mg, 0.5 mg, 1 mg, 2 mg, 3 mg	QL (60 EA per 30 days)
risperidone oral tablet 4 mg	QL (120 EA per 30 days)
sertraline oral tablet 25 mg	QL (30 EA per 30 days)
sertraline oral tablet 50 mg, 100 mg	QL (60 EA per 30 days)
trazodone oral tablet 50 mg, 100 mg, 150 mg, 300 mg	

Blood thinners

clopidogrel oral tablet 75 mg	QL (30 EA per 30 days)
-------------------------------	------------------------

Jantoven 1 mg, 2 mg, 2.5 mg, 3 mg, 4 mg, 5 mg, 6 mg, 7.5 mg, 10 mg

warfarin oral tablet 1 mg, 2 mg, 2.5 mg, 3 mg, 4 mg, 5 mg, 6 mg, 7.5 mg, 10 mg

Bone health

alendronate oral tablet 10 mg

QL (30 EA per 30 days)

alendronate oral tablet 35 mg, 70 mg

QL (4 EA per 28 days)

Acid reflux

famotidine oral tablet 20 mg, 40 mg

metoclopramide oral tablet 5 mg, 10 mg

omeprazole delayed release oral capsule 10 mg, 20 mg

QL (30 EA per 30 days)

omeprazole delayed release oral capsule 40 mg

QL (60 EA per 30 days)

pantoprazole oral tablet 20 mg

QL (30 EA per 30 days)

pantoprazole oral tablet 40 mg

QL (60 EA per 30 days)

Seizure/epilepsy

lamotrigine oral tablet 25 mg, 100 mg, 150 mg, 200 mg

Memory

donepezil oral tablet 5 mg, 10 mg

donepezil oral disintegrating tablet 5 mg, 10 mg

Gout

allopurinol oral tablet 100 mg, 300 mg

Dental

chlorhexidine gluconate 0.12% mouthwash

PerioGard 0.12% mouthwash

Thyroid

Euthyrox oral tablet 25 mcg, 50 mcg, 75 mcg, 88 mcg, 100 mcg, 112 mcg, 125 mcg, 137 mcg, 150 mcg, 175 mcg, 200 mcg

Levo-T oral tablet 25 mcg, 50 mcg, 75 mcg, 88 mcg, 100 mcg, 112 mcg, 125 mcg, 137 mcg, 150 mcg, 175 mcg, 200 mcg, 300 mcg

levothyroxine oral tablet 25 mcg, 50 mcg, 75 mcg, 88 mcg, 100 mcg, 112 mcg, 125 mcg, 137 mcg, 150 mcg, 175 mcg, 200 mcg, 300 mcg

Levoxyl oral tablet 25 mcg, 50 mcg, 75 mcg, 88 mcg, 100 mcg, 112 mcg, 125 mcg, 137 mcg, 150 mcg, 175 mcg, 200 mcg

methimazole oral tablet 5 mg, 10 mg

Unithroid oral tablet 25 mcg, 50 mcg, 75 mcg, 88 mcg, 100 mcg, 112 mcg, 125 mcg, 137 mcg, 150 mcg, 175 mcg, 200 mcg, 300 mcg

Prostate	
finasteride oral tablet 5mg	
tamsulosin oral capsule 0.4 mg	
terazosin hcl oral capsule 1mg, 2mg, 5mg	QL (30 EA per 30 days)
terazosin hcl oral capsule 10mg	QL (60 EA per 30 days)

Antibiotics	
ciprofloxacin oral tablet 250 mg, 500 mg	
sulfamethoxazole/trimethoprim oral tablet 400-80 mg, 800-160 mg	

Non-steroidal anti-inflammatory (NSAIDs)	
ibuprofen oral tablet 400 mg, 600 mg, 800 mg	
meloxicam oral tablet 7.5 mg, 15mg	QL (30 EA per 30 days)
naproxen oral tablet 250 mg, 375 mg, 500 mg	

Eye drops	
latanoprost ophthalmic solution 0.005%	
timolol ophthalmic solution 0.25%, 0.5%	

Steroids	
prednisone oral tablet 1 mg, 2.5 mg, 5 mg, 10 mg, 20 mg, 50 mg	

Brand New Day and the Brand New Day logo are trademarks of Brand New Day, Inc.